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B Test Report Number: BTF230320R00902
LAB

3. Carrier Frequency Separation

3.1 Antl
3.1.1 Test Result
Antl
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
Mo Type (MH2) Type (MH2z) (MHz2) (MHz2) Vet
GFSK SISO HOPP DH5 1.000 1.069 >=0.713 Pass
Pi/ADQPSK | SISO HOPP 2DH5 0.984 1.355 >=0.903 Pass
8DPSK SISO HOPP 3DH5 1.001 1.329 >=(0.886 Pass
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3.1.2 Test Graph
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B..

4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230320R00902

X Frequenc Packet Num of Hopping Frequencies "
ea® Type (b | Type ANTL Limit LU
GFSK SISO HOPP DH5 79 >=15 Pass

Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230320R00902

5.1 Antl
5.1.1 Test Result
Antl
Duration of g Num of Pulse in ..
Mode T-;;a(e Fr?&l;'ezr;cy P.?;geet Single Pulse Ogesr?(r)\(/jagn Observation Tirlr?;v?ris) I(‘r'nrgl; Verdict
(ms) Period
DH1 0.382 31.600 320 122.240 (<=400| Pass
GFSK |SISO| HOPP | DH3 1.636 31.600 162 265.032 [<=400| Pass
DH5 2.884 31.600 115 331.660 [<=400| Pass
2DH1 0.390 31.600 320 124.800 [<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.642 31.600 161 264.362 |<=400| Pass
2DH5 2.896 31.600 96 278.016 |<=400| Pass
3DH1 2.892 31.600 113 326.796 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 2.890 31.600 96 277.440 |<=400| Pass
3DH5 2.892 31.600 107 309.444 |<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230320R00902

6.1 Ref
6.1.1 Test Result
X Fr n Packet Level of Referen
Mode Type ?'\(jll'l_'ez)cy _I?;p ee ANT eve (ZdBr?w )e ence
2402 DH5 1 -0.06
GFSK SISO 2441 DH5 1 0.83
2480 DH5 1
2402 2DH5 1 0.10
Pi/ADQPSK SISO 2441 2DH5 1 0.86
2480 2DH5 1
2402 3DH5 1 0.04
8DPSK SISO 2441 3DH5 1 0.79
2480 3DH5 1

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2 CSE
6.2.1 Test Result
X Frequency Packet Level of Reference Limit '
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 1.32 -18.68 Pass
2441 DH5 1 1.32 -18.68 Pass
GhsK SIS8 2480 DH5 1 1.32 '18.68 | Pass
HOPP DH5 1 1.32 -18.68 Pass
2402 2DH5 1 1.45 -18.55 Pass
i 2441 2DH5 1 1.45 -18.55 Pass
JUAREPSK | SISO 2480 2DH5 1 1.45 11855 | Pass
HOPP 2DH5 1 1.45 -18.55 Pass
2402 3DH5 1 1.21 -18.79 Pass
2441 3DH5 1 1.21 -18.79 Pass
ERESK SISO 2480 3DH5 1 1.21 -18.79 Pass
HOPP 3DH5 1 1.21 -18.79 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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7. Form731

7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230320R00902

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0019

2.77
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